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Address:
Manufacturer:
Address:
Product Name:
Trade Mark:
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Test Date:
Date of Report:
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Address:

Applicable
Standards:

Test Result:

Test Report Tel

NEX 1 TEST DATA

FCC ID: 2BR3I-FS210P

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P
01, O1Pro, O1Max, P10

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 C 15.247
ANSI C63.10-2020

Pass
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1. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT ax20 2412 Antl 15.35 0.14 15.49 30 Pass
NVNT ax20 2437 Antl 15.29 0.14 15.43 30 Pass
NVNT ax20 2462 Antl 14.31 0.14 14.45 30 Pass
NVNT ax40 2422 Antl 14.13 0.27 14.40 30 Pass
NVNT ax40 2437 Antl 14.81 0.28 15.09 30 Pass
NVNT ax40 2452 Antl 14.35 0.28 14.63 30 Pass
NVNT b 2412 Antl 17.31 0.17 17.48 30 Pass
NVNT b 2437 Antl 17.16 0.16 17.32 30 Pass
NVNT b 2462 Antl 16.08 0.17 16.25 30 Pass
NVNT g 2412 Antl 14.10 0.92 15.02 30 Pass
NVNT g 2437 Antl 14.13 0.96 15.09 30 Pass
NVNT g 2462 Antl 12.89 0.92 13.81 30 Pass
NVNT n20 2412 Antl 15.25 0.14 15.39 30 Pass
NVNT n20 2437 Antl 15.00 0.14 15.14 30 Pass
NVNT n20 2462 Antl 14.20 0.14 14.34 30 Pass
NVNT n40 2422 Antl 14.14 0.29 14.43 30 Pass
NVNT n40 2437 Antl 14.82 0.27 15.09 30 Pass
NVNT n40 2452 Antl 14.31 0.27 14.58 30 Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 2 of 58
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Power NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 06:50:46 PM Sep 09, 2025
Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.35 dBm /17.52 MHz -57.08 dBm /Hz

G STATUS

Power NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN h 07:01:00 PM Sep 09,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

—+ Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.29 dBm /17.44 MHz -57.13 dBm /Hz

Power NVNT ax20 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 07:04:07 PM Sep 09, 20
Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.462000000 GHz

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.31 dBm /17.74 MHz -58.18 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 07:05:03 PM Sep 09, 2025

Center Freq: 2.422000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

Center 2422 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.13 dBm /36.22 MHz -61.46 dBm /Hz

G STATUS

Power NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN h 07:09:08 PM Sep 09,
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None
s Trig: Free Run Avg|Hold: 100/100

HEGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

|

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.81 dBm /35.25 MHz -60.66 dBm /Hz

Power NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

S - NSE:IN i 07:10:19PM Sep 09, 20

Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
—»~  Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.35 dBm /35.29 MHz -61.13 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 58
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Power NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
‘Res BW 300 kHz

Channel Power

17.31 dBm /12.47 MHz

G

Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 30 dB

05:52:23 PM Sep 09, 2025
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

#VBW 1 MHz
Power Spectral Density

-53.65 dBm /Hz

STATUS

Power NVNT b 2437MHz Antl

Test Report Tel: 400-688-3552

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
‘Res BW 300 kHz

Channel Power

17.16 dBm /12.31 MHz

Center Freq: 2.437000000 GHz
Trig: Free Run
#Atten: 30 dB

05:58:26 PM Sep 09,
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

#VBW 1 MHz
Power Spectral Density

-53.74 dBm /Hz

Power NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 300 kHz

Channel Power

16.08 dBm /13.09 MHz

G

Center Freq: 2.462000000 GHz
Trig: Free Run
#Atten: 30 dB

05:50:57 PM Sep 09, 20
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

#VBW 1 MHz

Power Spectral Density

-55.09 dBm /Hz

Web:www.dl-cert.com

Email: service@dl-cert.com Page 5 of 58
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Power NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN i 06:17:29 PM Sep 09, 2025
Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.10 dBm /16.3 MHz -58.02 dBm /Hz

G STATUS

Power NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN h 06:19:03 PM Sep 09,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 1001100
WIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.13 dBm /16.22 MHz -57.97 dBm /Hz

Power NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

L = NSE:IN h 06:24:06 PM Sep 09, 20

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

12.89 dBm / 16.45 MHz -59.27 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 6 of 58
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Power NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 06:26:24 PM Sep 09, 2025
Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.25 dBm /17.53 MHz -57.19 dBm /Hz

G STATUS

Power NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN h 06:31:29 PM Sep 09,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

—+ Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.00 dBm /17.42 MHz -57.41 dBm /Hz

Power NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

NSEIN I 06:33:02 PM Sep 09, 20
Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.462000000 GHz

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.20 dBm /17.8 MHz -58.31 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 7 of 58
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Power NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer =5

NSEIN i 06:45:36 PM Sep 09, 2025

Center Freq: 2.422000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 1001100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

Center 2422 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.14 dBm / 36.26 MHz -61.45 dBm /Hz

G STATUS

Power NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

R NSE:IN h 06:53:40 PM Sep 09,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

—+ Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.82 dBm /35.32 MHz -60.66 dBm /Hz

Power NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL C SEIN -
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz
—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.31 dBm /35.28 MHz -61.17 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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2. -6dB Bandwidth

3. Condition Mode | Frequency (MHz) | Antenna | -6 dB Bandwidth (MHz) | Limit -6 dB Bandwidth (MHz) | Verdict
NVNT ax20 2412 Antl 17.14 0.5 Pass
NVNT ax20 2437 Antl 15.11 0.5 Pass
NVNT ax20 2462 Antl 15.89 0.5 Pass
NVNT ax40 2422 Antl 34.2 0.5 Pass
NVNT ax40 2437 Antl 25.53 0.5 Pass
NVNT ax40 2452 Antl 26.33 0.5 Pass
NVNT b 2412 Antl 7.976 0.5 Pass
NVNT b 2437 Antl 7.5 0.5 Pass
NVNT b 2462 Antl 8.738 0.5 Pass
NVNT g 2412 Antl 15.21 0.5 Pass
NVNT g 2437 Antl 14.2 0.5 Pass
NVNT g 2462 Antl 13.72 0.5 Pass
NVNT n20 2412 Antl 17.14 0.5 Pass
NVNT n20 2437 Antl 14.66 0.5 Pass
NVNT n20 2462 Antl 15.78 0.5 Pass
NVNT n40 2422 Antl 32.47 0.5 Pass
NVNT n40 2437 Antl 26.83 0.5 Pass
NVNT n40 2452 Antl 25.93 0.5 Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 58
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-6dB Bandwidth NVNT ax20 2412MHz Antl
ERE=

10:2035 AMSep 10, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

RL E EnsEIN ~
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz
Avg|Hold: 1001100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.42057 GHz
-0.095539 dBm

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

3
" T i I T N ) ,.,,,\w.

: M“l“wﬂ'ﬁ\v&hmw

i

o
w-w»'*““‘“‘*"“’) 1

Span 30 MHz|
Sweep 1.333 ms

Center 2412 GHz
#Res BW 300 kHz #VBW 910 kHz
Total Power

Occupied Bandwidth
17.590 MHz

-2.906 kHz
17.14 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-6dB Bandwidth NVNT ax20 2437MHz Antl

10:21:23 AMSep 10,
Radio Std: None

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz
Radio Device: BTS

#IFGain:Low
o Mkr3 2.444725 GHz
Rl 27 39 dBam 0.71794 dBm

i by

iCenter 2,437 GHz Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Res BW 300 kHz
20.6 dBm

Total Power

Occupied Bandwidth
17.469 MHz

165.54 kHz
15.11 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-6dB Bandwidth NVNT ax20 2462MHz Antl

10:22:10 AMSep 10,
Radio Std: None

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
Radio Device: BTS

469715 GHz

#IFGain:Low
-2.4769 dBm

Ref Offset .93 dB
Ref 26,93 dBm

LAl e
“u""mmmu,m\.\.

Span 30 MHz|
Sweep 1.333 ms

Center 2.462 GHz
#VBW 910 kHz

Res BW 300 kHz
19.8 dBm

Total Power

Occupied Bandwidth
17.880 MHz

99.00 %

-228.92 kHz
15.89 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power

x dB -6.00 dB

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

service@dl-cert.com Page 10 of 58

Email:
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-6dB Bandwidth NVNT ax40 2422MHz Antl

o | o ]
10:23:12 AMSep 10,2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.422000000 GHz

#IFGain:Low

Ref Offset 7.46 dB
Ref 27.46 dBm

\‘mm.umw’lf

Center 2422 GHz
‘Res BW 510 kHz

Occupied Bandwidth
36.361 MHz

401.36 kHz

Transmit Freq Error
34.20 MHz

x dB Bandwidth

Center Freq: 2.422000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.4395 GHz
3.1356 dBm

Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Total Power 20.0 dBm
99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth NVNT ax40 2437MHz Antl

10:23:28 AM 5ep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

WMM

ICenter 2437 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35

Transmit Freq Error
x dB Bandwidth

94 MHz
430.39 kHz
25.53 MHz

Radio Std: None

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.450195 GHz
1.9884 dBm

Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Total Power 20.4 dBm
99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth NVNT ax40 2452MHz Antl

10:24:15 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 7 dB
Ref 27.00 dBm

Center 2452 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35.258 MHz

-444.25 kHz
26.33 MHz

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

Radio Std: None

Center Freq: 2.452000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.464725 GHz
-4.5962 dBm

#VBW 1.6 MHz Sweep 1.333 ms

Total Power 20.1 dBm
99.00 %

% of OBW Power
-6.00 dB

x dB

Email: service@dl-cert.com Page 11 of 58
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-6dB Bandwidth NVNT b 2412MHz Antl

Radio Std: None

10:11:23 AMSep 10,2025

et

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

| S

Center 2412 GHz
‘Res BW 300 kHz

Occupied Bandwidth
12.454 MHz

-106.88 kHz
7.976 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold: 1001100

% of OBW Power
x dB

Sweep 1.333 ms|

#VBW 910 kHz
23.9 dBm

Total Power

99.00 %
-6.00 dB

-6dB Bandwidth

NVNT b 2437MHz Antl

1
Radio

0:12:01 AMSep 10,
Std: None

[ Keysight Specinum Analyzer - Occupied W
AL E
Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

&;W‘M""V'FI’."W

Center 2437 GHz
‘Res BW 300 kHz

Occupied Bandwidth
12.298 MHz

261.07 kHz
7.500 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB Radio

11

4 3
B e S )
i by i

#VBW 910 kHz
23.6 dBm

Total Power
99.00 %

% of OBW Power
-6.00 dB

x dB

Device: BTS
1011 GHZ
5.6573 dBm

Vi
'-A»r».-.‘n.m,l_‘ N

Span 30 MHz|
Sweep 1.333 ms

-6dB Bandwidth NVNT b 2462MHz Antl

10:12:16 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.462000000 GHz

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

13.075 MHz
-445.46 kHz
8.738 MHz

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100

—-—
#Atten: 30 dB

#IFGain:Low

#VBW 910 kHz
22.6 dBm

Total Power
99.00 %

% of OBW Power
-6.00 dB

x dB

Radio Device: BTS

Mkr3 2.465924 GHz
2.4609 dBm

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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-6dB Bandwidth NVNT g 2412MHz Antl
o | ar ]

10:14:12 AMSep 10,2025
Radio Std: None

Center Freq: 2.412000000 GHz
s~ Trig: FreeRun Avg|Hold: 1001100
WIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.419615 GHz
1.1504 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

A T

iCenter 2.412 GHz
‘Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms
Total Power 21.2 dBm

Occupied Bandwidth

16.406 MHz

13.335 kHz % of OBW Power 99.00 %
-6.00 dB

Transmit Freq Error
15.21 MHz x dB

x dB Bandwidth

-6dB Bandwidth NVNT g 2437MHz Antl

10:14:28 AMSep 10,
Radio Std: None

[ Keysight Specinum Analyzer - Occupied W
AL ENSEIN ]
Center Freq: 2.437000000 GHz
Avg|Hold: 100/100

Center Freq 2.437000000 GHz o1
Trig: Free Run

#Atten: 30 dB
Mkr3 2.44423 GHz

1.3722 dBm

#IFGain:Low Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm
1

I o ,‘J,JfMﬂ-.\‘,NM'*J";.- £ S Y
M"""‘»‘»«WM,H—-W,\;

R AT

iCenter 2,437 GHz Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

‘Res BW 300 kHz
Total Power

Occupied Bandwidth
16.367 MHz

128.05 kHz
14.20 MHz x dB

Transmit Freq Error % of OBW Power
x dB Bandwidth

-6dB Bandwidth NVNT g 2462MHz Antl
Radio Std ‘ﬁ:::wﬂ

Genter Freq: 2.462000000 GHz
s~ Trig: FreeRun Avg|Hold: 1001100
WIFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.46869 GHz
-1.5743 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.462000000 GHz

Ref Offset 6.93 dB

Ref 26.93 dBm

{ 3
; R R bbb o g e ,&#M

i
WMUF WHHWIWM

Center 2.462 GHz
#VBW 910 kHz Sweep 1.333 ms

Res BW 300 kHz
19.8 dBm

Total Power

Occupied Bandwidth

16.616 MHz
7076 kHz % of OBW Power  99.00 %
-6.00 dB

13.72 MHz x dB

Transmit Freq Error
x dB Bandwidth

Email: service@dl-cert.com Page 13 of 58
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-6dB Bandwidth NVNT n20 2412MHz Antl
= | o ]
ENSEIN h 10:15:28 AMSep 10, 2025
Center Freq: 2.412000000 GHz Radio Std: None
—»—  Trig: FreeRun AvglHold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.42056 GHz
0.17716 dBm

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

B e N VPO

K,

A

erattafsdie’

iCenter 2.412 GHz
‘Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms
Total Power 21.0 dBm

Occupied Bandwidth
17.626 MHz
99.00 %

-7.025 kHz % of OBW Power
-6.00 dB

Transmit Freq Error
17.14 MHz x dB

x dB Bandwidth

-6dB Bandwidth NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW =]
RL ENSE:IN h 10:17:18 AMSep 10,
Center Freq: 2.437000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100
Radio Device: BTS

Center Freq 2.437000000 GHz
#Atten: 30 dB
Mkr3 2.4445 GHz

#IFGain:Low
1.1979 dBm

Ref Offset 7.39 dB
Ref 27.39 dBm
2 LA b Q‘s T

| Mot A - et W bt i,

|yl

Span 30 MHz|
Sweep 1.333 ms

Center 2437 GHz
#VBW 910 kHz

Res BW 300 kHz
20.7 dBm

Occupied Bandwidth Total Power
17.475 MHz

173.50 kHz % of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
14.66 MHz x dB

x dB Bandwidth

-6dB Bandwidth NVNT n20 2462MHz Antl

10:17:43 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW
Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100
Radio Device: BTS

#Arten: 30 dB
Mkr3 2.46966 GHz,

#IFGain:Low
-2.3093 dBm

Ref Offset .93 dB
Ref 26,93 dBm

) P T T v, J'MVW'*MM"W\V.WM‘\,:
&
'v\‘dy-’muu'q‘ s ;

Aoy A

Span 30 MHz|
Sweep 1.333 ms

Center 2.462 GHz
#VBW 910 kHz

Res BW 300 kHz

Occupied Bandwidth

17.905 MHz

-233.59 kHz % of OBW Power 99.00 %
-6.00 dB

15.78 MHz x dB

19.7 dBm

Total Power

Transmit Freq Error
x dB Bandwidth

Email: service@dl-cert.com Page 14 of 58
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-6dB Bandwidth NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
ENSEIN h 10:18:38 AMSep 10, 2025
Center Freq; 2.422000000 GHz Radio Std: None
—s—  Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

MWMMMW/

iCenter 2,422 GHz Span 60 MHz|
‘Res BW 510 kHz #VBW 1.6 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.0 dBm
36.395 MHz

Transmit Freq Error 391.38 kHz % of OBW Power 99.00 %

x dB Bandwidth 32.47 MHz x dB -6.00 dB

-6dB Bandwidth NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW o]

RL R N h 10:18:55 AMSep 10,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 7.39 dB Mkr3 2.450835 GHz,
) 29,

Ref 27,39 dBm .3249 dBm

o i Mol

iCenter 2,437 GHz Span 60 MHz|
‘Res BW 510 kHz #VBW 1.6 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.5 dBm
35.274 MHz

Transmit Freq Error 416.20 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.83 MHz x dB -6.00 dB

-6dB Bandwidth NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Occupied W o |-
RL [ ENSE IN T 10:20:16 AMSep 10,

Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 1001100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

. MKr3 2.464545 GHZ
Ref 27.00 dBm ~4.0823 dBm

¥

WWWW/

iCenter 2,452 GHz ] Span 60 MHz|
‘Res BW 510 kHz #VBW 1.6 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.1 dBm
35.268 MHz

Transmit Freq Error -418.51 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.93 MHz x dB -6.00 dB

Page 15 of 58
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT ax20 2412 Antl 17.51637199
NVNT ax20 2437 Antl 17.44064627
NVNT ax20 2462 Antl 17.73844427
NVNT ax40 2422 Antl 36.2206173
NVNT ax40 2437 Antl 35.24918848
NVNT ax40 2452 Antl 35.28518511
NVNT b 2412 Antl 12.47048261
NVNT b 2437 Antl 12.31037045
NVNT b 2462 Antl 13.09330379
NVNT g 2412 Antl 16.30407426
NVNT g 2437 Antl 16.22330206
NVNT g 2462 Antl 16.45070536
NVNT n20 2412 Antl 17.5260087
NVNT n20 2437 Antl 17.42368999
NVNT n20 2462 Antl 17.79976602
NVNT n40 2422 Antl 36.2571391
NVNT n40 2437 Antl 35.32448034
NVNT n40 2452 Antl 35.27722879

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 58
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Test Report

OBW NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

—

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

iCenter 2.412 GHz
‘Res BW 200 kHz
Occupied Bandwidth
17.516 MHz
-5.144 kHz
20.12 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GH:
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

T

#VBW 620 kHz

Total Power

% of OBW Power
x dB

06:50:32 PM 5ep 09,
z Radio Std: None

Radio Device: BTS

Mo,

Span 30 MHz|
Sweep 1.333 ms

99.00 %
-26.00 dB

TATUS

OBW NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

St
"

A
mTrhmfff-'\"“"r»"\r""’ [
e

Center 2437 GHz
‘Res BW 200 kHz

Tel: 400-688-3552

Occupied Bandwidth

17.441 MHz
146.91 kHz
22.05 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

. Y P PO O A I P
it kit A e Ui

07:00:46 PM Sep 09,
Radio Std: None

Radio Device: BTS

Span 30 MHz|
Sweep 1.333 ms

99.00 %
-26.00 dB

OBW NVNT ax20 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 200 kHz

Occupied Bandwidth
17.738 MHz
-161.89 kHz
21.92 MHz

Transmit Freq Error
x dB Bandwidth

et e A e s B ey

Trig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Center Freq: 2.462000000 G

1"6\.4-\-1\"‘».43.-#;44&;.«\‘ o

07:03:52PM Sep 3,
Hz Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

n""‘w\"-ﬂ-mwm—-'w«

Span 30 MHz|
Sweep 1.333 ms

20.0 dBm

99.00 %
-26.00 dB

TATUS

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 17 of 58
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OBW NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.422000000 GHz

#IFGain:Low

Ref Offset 7.46 dB
Ref 27.46 dBm

Mwmul‘“

Center 2422 GHz
‘Res BW 430 kHz

Occupied Bandwidth

36.221 MHz
367.10 kHz
47.97 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.422000000 GHz

Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100

#VBW 1.3 MHz

Total Power 20.0 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

07:04:49 PM Sep 09,
Radio Std: None

Radio Device: BTS

W
n\NWHM‘W ol

Span 60 MHz|
Sweep 1.333 ms

OBW NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
‘Res BW 430 kHz

Occupied Bandwidth

35.249 MHz
395.97 kHz
39.61 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#VBW 1.3 MHz

Total Power 20.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

07:08:53 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Span 60 MHz|
Sweep 1.333 ms

OBW NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.452000000 GHz

#IFGain:Low

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
‘Res BW 430 kHz

Occupied Bandwidth

35.285 MHz
-405.45 kHz
39.71 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.452000000 GHz

Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100

#VBW 1.3 MHz

Total Power 20.3 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

07:10:04 PM Sep 09,
Radio Std: None

Radio Device: BTS

S ity

Span 60 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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OBW NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV
RL E ENSEIN T
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz
—+—  Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

A

o

Center 2412 GHz

Res BW 200 kHz #VBW 620 kHz

Total Power 24.2 dBm

Occupied Bandwidth
12.470 MHz
-128.47 kHz % of OBW Power
15.99 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TATUS

05:52:13PM 5ep 09,
Radio Std: None

Radio Device: BTS

b

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT b 2437MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

A
.
[t

Center 2437 GHz

Res BW 200 kHz #VBW 620 kHz

Total Power 23.9 dBm

Occupied Bandwidth

12.310 MHz
274.41 kHz % of OBW Power
16.02 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

05:58:16 PM 5ep 09,
Radio Std: None

Radio Device: BTS

T

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT b 2462MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 2.462000000 GHz
—+ Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

m—v.H'-llﬂ'-P\'“‘V'\“\“#'—'m'w-‘-—.ll,.vwb'ﬂ-h
o,
Lt
W

Center 2.462 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

13.093 MHz
-477.67 kHz % of OBW Power
16.72 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TATUS

05:50:46 PM 5ep 09,
Radio Std: None

Radio Device: BTS

b TN s ]

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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OBW NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
‘Res BW 200 kHz

Occupied Bandwidth

16.304 MHz
4.748 kHz
19.22 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 30 dB

—

Avg|Hold: 100/100

Lo VA | AN 0l

v S,
\

#VBW 620 kHz

Total Power

99.00 %
-26.00 dB

% of OBW Power
x dB

TATUS

06:17:18 PM 5ep 09,
Radio Std: None

Radio Device: BTS

Pt

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

e g,,L.\.'m,it

Center 2437 GHz
‘Res BW 200 kHz

Occupied Bandwidth

16.223 MHz
117.29 kHz
19.21 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

L r

#VBW 620 kHz

Total Power

99.00 %
-26.00 dB

% of OBW Power
x dB

06:18:52 PM 5ep 09,
Radio Std: None

Radio Device: BTS

»
AR LT TRy

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.462000000 GHz

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

M\‘\"\ JJ‘"HAMN‘HWU\

Center 2.462 GHz
‘Res BW 200 kHz

Occupied Bandwidth
16.451 MHz
-130.97 kHz
19.30 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 GHz

e A P R o Yoy | nd

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

e e

#VBW 620 kHz

Total Power 20.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

TATUS

06:23:55 PM 5ep 09,
Radio Std: None

Radio Device: BTS

i
b
il oy it

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Test Report

OBW NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

—-—
#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

Praremini
L]

el

iCenter 2.412 GHz
‘Res BW 200 kHz
Occupied Bandwidth
17.526 MHz
-11.297 kHz
20.03 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

W s b Pt P

#VBW 620 kHz

Total Power 21.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

TATUS

06:26:13 PM 5ep 09,
Radio Std: None

Radio Device: BTS

™,

M g P

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

e
WAk '.'.u“‘r“‘wh\‘w

Center 2437 GHz
‘Res BW 200 kHz

Tel: 400-688-3552

Occupied Bandwidth

17.424 MHz
140.50 kHz
21.55 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power 99.00 %
x dB -26.00 dB

06:31:16PM 5ep 09,
Radio Std: None

Radio Device: BTS

e
R"‘\«’W\w‘\m.—.-\g,.,d\ ™

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

—

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 200 kHz

Occupied Bandwidth
17.800 MHz
-203.26 kHz
23.89 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 620 kHz
Total Power 19.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

TATUS

06:32:50PM 5ep 09,
Radio Std: None

Radio Device: BTS

Span 30 MHz|
Sweep 1.333 ms

Web:www.dl-cert.com

Email: service@dl-cert.com
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OBW NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV =

ENSE I T 06:45:23 PM 5e0 09,
Center Freq; 2.422000000 GHz Radio Std: None

—»~  Trig: Free Run Avg|Hold: 1001100

HEGain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

bR i, |

mw'mMW'*‘MH

iCenter 2,422 GHz ] Span 60 MHz|
‘Res BW 430 kHz #VBW 1.3 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.0 dBm
36.257 MHz

Transmit Freq Error 369.30 kHz % of OBW Power 99.00 %

x dB Bandwidth 48.76 MHz x dB -26.00 dB

OBW NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW =]
S = SENSE:IN i 06:53:26 PM Sep 09, 2025
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHe Radio Std: None
—»—  Trig: FreeRun Avg|Hold: 1001100
HIFGain:Low #Asten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

iCenter 2,437 GHz ] Span 60 MHz|
‘Res BW 430 kHz #VBW 1.3 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.7 dBm
35.324 MHz

Transmit Freq Error 363.66 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.52 MHz x dB -26.00 dB

OBW NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV =
06:55:02PM 5e0 09,
Radio Std: None

AL C ENGE I -
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz

—»—  Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
‘Res BW 430 kHz #VBW 1.3 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.3 dBm
35.277 MHz

Transmit Freq Error -429.28 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.86 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 22 of 58



mailto:service@dl-cert.com

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT ax20 2412 Antl -17.574 0.14 -17.434 8 Pass
NVNT ax20 2437 Antl -17.366 0.14 -17.226 8 Pass
NVNT ax20 2462 Antl -18.879 0.14 -18.739 8 Pass
NVNT ax40 2422 Antl -19.242 0.27 -18.972 8 Pass
NVNT ax40 2437 Antl -19.471 0.28 -19.191 8 Pass
NVNT ax40 2452 Antl -20.841 0.28 -20.561 8 Pass
NVNT b 2412 Antl -13.898 0.17 -13.728 8 Pass
NVNT b 2437 Antl -13.388 0.16 -13.228 8 Pass
NVNT b 2462 Antl -14.925 0.17 -14.755 8 Pass
NVNT g 2412 Antl -15.185 0.92 -14.265 8 Pass
NVNT g 2437 Antl -15.978 0.96 -15.018 8 Pass
NVNT g 2462 Antl -16.318 0.92 -15.398 8 Pass
NVNT n20 2412 Antl -17.271 0.14 -17.131 8 Pass
NVNT n20 2437 Antl -17.382 0.14 -17.242 8 Pass
NVNT n20 2462 Antl -19.325 0.14 -19.185 8 Pass
NVNT n40 2422 Antl -18.812 0.29 -18.522 8 Pass
NVNT n40 2437 Antl -19.22 0.27 -18.95 8 Pass
NVNT n40 2452 Antl -20.519 0.27 -20.249 8 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Test Report

PSD NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.41200000

Ref Offset 7.5 dB
Ref 20.00 dBm

f‘N' NlM '

!
n,l\,WN/

W I NNN‘

Center 2.41200 GHz
#Res BW 3.0 kHz

0 GHz ) Avg Type: RMS
PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.414 184 0 GHz
-17.574 dBm

1

'
ANV ;“'""n'm'v'“'"‘v"“\f"w*'v\".‘r‘.ﬂ-ﬁA*.~
¥

VY

!

S

MNW.Iﬁ W W

Span 30.00 MHz
#VBW 10 kHz* Sweep 4.084 s (20001 pts

STATUS

PSD NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz o Avp Type: RMS

Ref Offset 7.39 dB
Ref 20.00 dBm

|

IRAVY

PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.434 825 0 GHz
-17.366 dBm

‘1
AR VR

Span 30.00 MHz
#VBW 10 kHz* Sweep 4.084 s (20001 pts

STATUS

PSD NVNT ax20 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL E EnsEIN ~
Center Freq 2.462000000 GHz Avg Type: RMS

Ref Offset 6.93 dB

Ref 20.00 dBm

N

W '.”N\h'\‘“"h"\'w\'

Center 2.46200 GHz
#Res BW 3.0 kHz

G

f

PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.459 825 0 GHz
-18.879 dBm

1

¢
R S
W

N'fWNNN '-"f‘e“f"i“
|

"WW VWW. W "

Span 30.00 MHz
#VBW 10 kHz* Sweep 4.084 s (20001 pts

STATUS

Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com
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PSD NVNT ax40

2422MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.422000000 GHz

PNO: Fast
IFGain:Low

Trig: Free
#Atten: 30

Ref Offset 7.46 dB
Ref 20.00 dBm

‘1

|
/
s
vw.lnva:wmu.w
'{l ul

Center 2.42200 GHz

BW 3.0 kHz #VBW 10 kHz*

! ln nwl\’l ! ."I‘V"\"‘i’l"lﬂﬂ
f l‘l # .WNI ]

Avg Type: RMS

Run Avg|Hold: 1001100

dB

Mkr1 2.418 607 GHz
-19.242 dBm

‘\’d‘-h‘ﬁ' u-w'.wm'l/.wunw'«v.*f-'m‘n'rv.v.ww

v \

[}

\

Mg

Span 60.00 MHz,
Sweep 8.168 s (20001 pts

STATUS

PSD NVNT ax40

2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz
PNO: Fast =
IFGain:Low

Trig: Free
#Atten: 30

Ref Offset 7.39 dB
Ref 20.00 dBm

1

4
e
[

r.\w.vwﬂ\w.waw

Center 2.43700 GHz
#VBW 10 kHz*

Avg Type: RMS

Run Avg|Hold: 1001100

dB

607 GHZ
471 dBm

Mkr1 2.433
19

JNM‘M\"\\ \'|‘f|'fl1‘i\'&|w'|‘;‘|\'h'¢\'¢' n'ﬁll*i't'ﬂi'lvi*'ww
i

h
N

\' 1)
i |\'IV-F"I‘H’\'J\'“N M

Span 60.00 MHz,
Sweep 8.168 s (20001 pts

STATUS

PSD NVNT ax40

2452MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.452000000 GHz

PNO: Fast
IFGain:Low

Trig: Free

Ref Offset 7 dB
Ref 20.00 dBm

ﬁwﬂf;\'ﬁh‘ﬁl‘ﬁw '1\\'r"|'ﬂ'l'ﬁ‘ |Vl'fl'l'ft'ﬂ'ﬂ"w"’l‘m,

)

'
'fl\"Vn"\'l'!\'I\'W!‘h';'\'ml‘(l‘"

Center 2.45200 GHz

BW 3.0 kHz #VBW 10 kHz*

!

Avg Type: RMS

Run Avg|Hold: 1001100

#Atten: 30 dB

Mkr1 2.455 405 GHzZ
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PSD NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.412000000 GHz

PNO: Fast
IFGain:Low

Ref Offset 7.5 dB
Ref 20.00 dBm
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#Res BW 3.0 kHz
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Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB
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-13.898 dBm
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[ Keysight Spectrum Analyzer - Swept SA
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Center Freq 2.437000000 GHz
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IFGain:Low

Ref Offset 7.39 dB
Ref 20.00 dBm

Center 2.43700 GHz

#VBW 10 kHz*

10:23:37 AM Aug 30, 2025

Avg Type: RMS

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB
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-13.388 dBm

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

PSD NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.462000000 GHz
PNO: Fast =
IFGain:Low

Ref Offset 6.93 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz
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Avg Type: RMS

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB
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-14.925 dBm
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PSD NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL ENSEIN ]
Center Freq 2.412000000 GHz Avp Type: RMS

Ref Offset 7.5 dB
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PSD NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL E EnsEIN ~
Center Freq 2.422000000 GHz ) Avp Type: RMS
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100 v
IFGain:Low #Atten: 30 dB N
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz ) Avp Type: RMS
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.39 dB

Mkr1 2.433 517 GHz
Ref 20.00 dBm -1

9.220 dBm)

’1
P Ww"""‘“’W»'A'n'A’.w.v.'m-,\w"
‘ W ‘:,'

hY

" \W‘h .
| “1»wm'm-m-v.'mW

e

Center 2.43700 GHz Span 60.00 MHz
#VBW 10 kHz* Sweep 8.168 s (20001 pts

G STATUS

PSD NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL E EnsEIN ~

Center Freq 2.452000000 GHz ) Avp Type: RMS
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.455 438 GHz
Ref Offset 7 dB
Ref 20.00 dBm -20.519 dBm

1

[ )
m'fpl'mN.'f-a'ﬁ'n'mvmwa\f.v.wdn'n'.v[ i J\r.‘l-ﬁn'ﬂ'f*\‘l\'\"'f*'"*“'f(-‘fﬁ"*‘ﬁ\'ﬂ'&\'«‘ft‘lﬁ‘&‘i\'ﬁw.‘

J ' |

I

i 0
L W'“'“‘ll'w.
W"‘Wﬂv -

/

Center 2.45200 GHz Span 60.00 MHz
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT ax20 2412 Antl -33.1 -30 Pass
NVNT ax20 2462 Antl -52.54 -30 Pass
NVNT ax40 2422 Antl -34.1 -30 Pass
NVNT ax40 2452 Antl -45.08 -30 Pass
NVNT b 2412 Antl -47.31 -30 Pass
NVNT b 2462 Antl -56.68 -30 Pass
NVNT g 2412 Antl -38.04 -30 Pass
NVNT g 2462 Antl -41.06 -30 Pass
NVNT n20 2412 Antl -31.64 -30 Pass
NVNT n20 2462 Antl -42.78 -30 Pass
NVNT n40 2422 Antl -34.31 -30 Pass
NVNT n40 2452 Antl -39.21 -30 Pass
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